
An-Najah National University 

Faculty of Graduate Studies 

 

 

 

 

 Feasibility of Generating Renewable Energy 

from Wastewater Treatment Process Using 

Microbial Fuel Cells: The West Bank as 

Case Study 

 

By 

Odai Judeh Adel Judeh 

 

Supervisor 

Prof. Dr. Marwan Haddad 

 
This Thesis is Submitted in Partial Fulfillment of the Requirements for 

the Degree of Master of Water and Environmental Engineering, Faculty 

of Graduate Studies, An-Najah National University, Nablus, Palestine 

2017 



II 

 

 

 

 

Feasibility of Generating Renewable Energy 

from Wastewater Treatment Process Using 

Microbial Fuel Cells: The West Bank as 

Case Study 

 

By 

Odai Judeh Adel Judeh 
[...]
consumed at 10 oC range was less than that for 25 oC; this is because 

digestion of acetate was quicker. But still these results can be accredited for 

Enterobacter sp. ALL-3 culture and can’t be generalized for all cultures 

(Tkach et al., 2016). 

Genetically engineered bacterial strain was used to operate an MFC with 

urine substrate and was observed by Shreeram and his partners. An increase 



17 

of 2.7-fold in peak power density was achieved using genetically engineered 

strain comparing to the wild-type strain (Shreeram et al., 2016). 

Type of microorganisms doesn’t alone affect MFC efficiency; cells count 

and biofilm density also have effects on output power generated by MFC. 

Power density depends directly on biofilm growth; so, it is increased 

significantly during initial growth period of biofilm (Ramasamy et al., 

2008).  

Previous research found that using ferricyanide solution as cathodic solution 

(electron acceptor) is more efficient, in terms of both treatment and power 

generation, than using oxygen. Mohan, with his partners, tested both 

cathodic solutions under the same conditions, they found that generated 

power is slightly lower in case of using dissolved oxygen. Where COD 

removal percentage is significantly higher in the case of using ferricyanide 

solution (Mohan et al., 2007). 

Studies demonstrated that nitrite can be used as cathodic solution (electron 

acceptor). Ammonium-containing effluent from the carbon-utilizing anode 

was fed to external biofilm-based aerobic reactor for nitrification, the 

nitrified liquor was then fed to the cathodic chamber in an MFC in order to 

reduce nitrate (Virdis et al., 2008). 

 A maximum power of 34.6 ±1.1 W/m3, maximum current of 133.3 ±1.0 

A/m3 and nitrite removal rate of 0.41 kg NO3—N/m3.day of net volume of 

the cathodic chamber were achieved (Virdis et al., 2008). COD removal rate 

was 2 kg COD/m3.day of the net volume of the cathodic chamber. Achieved 



18 

COD/N ratio in MFCs was 4.5 compared to COD/N ratio in conventional 

aeration processes of more than seven. 

It is important to mention that the electrodes, especially anode, are the key 

components to set the efficiency of MFC’s (Logan et al., 2006; Offei et al., 

2016). Many types of electrodes are available and can be used; e.g. graphite, 

zinc, copper, aluminum, carbon, stainless steel, mild steel, etc. The 

electricity generation from MFCs is directly proportional to the surface area 

and type of the anode (Ashoka et al., 2012). 

Achieved power densities of previous studies on MFCs, using the most 

common electrodes, are summarized in Table 2.2. 

Table 1.2 Recorded power densities for various electrode materials 

Electrode Material Power Density  Reference 

Carbon paper 148 mW/m2 (Thygesen et al., 2011) 

Graphite fiber brush 422 mW/m2 (Ahn and Logan, 2010) 

Granular activated carbon 2981 mW/m2 (Nam et al., 2010) 

MPL-Carbon viel 60.7 mW/m2 (You et al., 2014) 

MPL-Carbon cloth 50.6 mW/m2 (You et al., 2014) 

PVDF-AC 1400 mW/m2 (Yang et al., 2015) 

Carbon felt 356 mW/m3 (Aelterman et al., 2008) 

Graphite felt 386 mW/m3 (Aelterman et al., 2008) 

Graphite wool 321 mW/m3 (Aelterman et al., 2008) 

Graphite granules 257 mW/m3 (Aelterman et al., 2008) 

Activated carbon 1740 mW/m3 (Offei et al., 2016) 

Mediator-less DS-MFC, using carbon nanotube CNT-doped PEM, carbon 

zinc electrodes and E. coli culture was constructed by Vijay and others. 

Maximum output voltage and maximum current were 1.23 volts and 8.08 

mA respectively (Vijay et al., 2014). 



19 

Electrodes used in MFCS should have satisfy various conditions to be 

efficient, such as: reasonable cost, good electrical conductivity, high surface 

area, low electrical resistance, non-corrosive, biocompatible, distance 

between electrodes should be as close as possible and they should be 

chemically and mechanically stable (Jang et al., 2004; Ashoka et al., 2012; 

Singh et al., 2010). The maximum current was achieved in the literature 

when the platinum-coated graphite was used as electrode (Ashoka et al., 

2012).  

Another study focused on electrodes used in MFCs, MFCs were constructed 

and monitored using cowdung as substrate, nylon as PEM and methylene 

blue mediator. Five different metals were used as electrodes: copper (Cu), 

aluminum (Al), stainless steel (SS), zinc (Zn), carbon (C) and mild steel 

(MS). Twenty-one electrodes combinations were applied, with the same 

surface area of each electrode. The highest four combinations were Cu/Zn, 

SS/SS, C/C and Al/SS respectively (Ashoka et al., 2012). However, other 

questions should be raised; does copper stay stable without reactions with 

substrate?  If there were any reactions, how do these reactions affect the 

microorganisms? 

Activated carbon (AC) are now used frequently as electrodes for MFCs, due 

to its low price and good catalytic activity (Wang et al., 2013; Offei et al., 

2016). 

Output power from MFC follows saturation kinetics as a function of 

provided substrate (anodic solution). Generated voltage from MFC is 

decreased linearly with time (Barua and Deka, 2010). 



20 

MFC is anaerobic process that has many advantages such as: it produces less 

carbon emissions, requires less energy, produces less sludge through 

treatment, requires less nutrients and higher potential energy recovery 

because most the organics transferred to energy (Hwang et al., 2004; Du et 

al., 2007). 

Conditions that affect MFC efficiency are: pH, temperature, proton exchange 

material, electrode material, ratio of membrane surface to anodic chamber 

volume, ratio of anode surface area to the volume of anodic chamber and 

dissolved oxygen concentration in the cathodic chamber (Karmakar et al., 

2010; Oji et al., 2012). 

Feng et al. tried to operate MFC under different temperatures, they used three 

temperatures: 30, 20 and 15 oC. They found that generated energy is 

significantly reduced when temperature reduced by 5 oC (from 20 to 15 oC), 

and is reduced less significantly when temperature reduced from 30 to 20 oC. 

For COD removal efficiency, they found that slight differences between the 

3 temperatures (Feng et al., 2009).  

Protons exchange from the anode to cathode can be achieved through PEM 

mainly, the main disadvantage of PEM is the high cost (Du et al., 2007). To 

overcome cost problem of PEM, salt bridges can be used for protons 

exchange but with less efficiency (Sevda and Sreekrishnan, 2012). 

Nafion membrane is the most popular PEM due to its highly selective 

permeability of protons (Du et al., 2007). Park and Zeikus used porcelain 

septum made from kaolin as proton exchange media, a maximum power and 



21 

voltage achieved, using sewage sludge as substrate, were 788 mW/m2, 045 

V (Park and Zeikus, 2003). 

Grzebyk and Poźniak have prepared interpolymer cation exchange 

membranes with polyethylene/poly (styrene-co-divinylbenzene) by their 

sulfonation with a solution of chlorosulfonic acid in 1,2-dichloroethane, and 

they used them in MFC as protons exchange media; but they achieved low 

power output (Grzebyk and Poźniak,  2005). 

Min et al. compared between salt bridges and PEM as proton exchange 

systems in MFCs, using both pure and mixed cultures, and they found that 

generated power from PEM system, 38 mW/m2, was order of magnitude 

higher than power generated from salt bridges, 2.2 mW/m2. According to 

their conclusion, salt bridge has internal electrical resistance that is 

extremely higher than that for membrane (Min et al., 2005). 

However, other researchers have worked on development of salt bridges and 

improvement of its efficiency. Sevda and sreekri have investigated the effect 

of salt concentration of salt bridges on electricity generation from synthetic 

WW-MFC. Maximum output power, was achieved at 5% concentration of 

NaCl, was 84.99 mW/m2 with 88.41 % COD removal (Sevda and 

Sreekrishnan, 2012).  

To our knowledge, there is no previous research on the effect of salt 

concentration in salt bridges on output power when natural wastewater is 

used as substrate. Also, no previous studies performed on the effect of salt 

concentration used in salt bridges for other salts such as potassium chloride. 



22 

COD removal characteristics in SC-MFC were studied by Zhang with his 

partners (Zhang et al., 2015).  However, to our knowledge, COD removal 

characteristics for DS-MFC were not studied before and this gap will be 

covered by this study. 

However, to our knowledge, there are no previous research on other 

conditions that affect MFC efficiency. 

2.4. Summary 

It can be notice from the performed literature review that much subjects 

regarding MFCs and its application in wastewater treatment were covered in 

previous research. Latest research is mainly covering: substrates used to 

operate MFCs, microorganisms’ cultures, electrode material, system 

temperature, cathodic solutions, proton exchange mechanism and COD 

removal characteristics for single chambered MFCs. 

In this research, many new topics is to be covered; i.e. wastewater mixed 

with anaerobic sludge will be used as substrate, salt bridge characteristics 

effects on MFC behavior and COD removal characteristics for double 

chambered MFCs.  

This research is good to be conducted in Palestine for the first time, and could 

be a starting point for further research for Palestine in future. MFCs could be 

an innovative solution for wastewater treatment and energy problems occur 

in Palestine.  

 

 

 



23 

3. Study Area and Methodology 

3.1. Study Area 

Occupied Palestinian Territories consists of two disconnected parts; Gaza 

Strip and the West Bank, including East Jerusalem, with a total land area of 

6,020 Km2 (See Figure 3.1). It has a total population of 4.55 million: 2.79 

million in the West Bank 2.79 and 1.76 million in the Gaza Strip ( 

Palestinian Central Bureau of Statistics, 2015). 

 

Figure 3.1 Maps and main districts of Gaza Strip and West Bank 

 (Source: www.globalsecurity.org/military/world/palestine/images/palestinemap.gif) 

http://www.globalsecurity.org/military/world/palestine/images/palestinemap.gif


24 

The wastewater samples were collected from Nablus West wastewater 

treatment plant. This WWTP is located to the west of Nablus as shown in 

Figure 3.1. 

In the West Bank, the annual discharge of wastewater was estimated at about 

62 million m3, about 31% of the communities are connected to the sewer 

system (Palestinian Water Authority , 2011). About 15% of this 

wastewater is treated in six major wastewater treatment plants (capacities 

range from 1,500 to 15,000 m3/d) and 11 small wastewater treatment plants 

(10-120 m3/d capacity) (Judeh, 2015). One of the major WWTP use solar 

energy as energy source which is Jericho WWTP, which has 440 PV solar 

panels generating approximately 100 kWh per day in summer days (Khalaf, 

2015). 

Nablus West wastewater treatment plant serves the western parts of Nablus 

city and the nearby villages. It was constructed by the German Government 

fund through the German Development Bank (KfW) (Palestinian Water 

Authority , 2011). West Nablus WWTP serves a total population of 110,000 

capita. Treatment system is conventional Activated Sludge System, with an 

actual average flow of about 11,000 m3/day where the design flow is 15,000 

m3/day (Homaeidan, 2014). 

Nablus West plant contains two main lines; first one is wastewater treatment 

line including: grit chamber, primary sedimentation tank, aeration tanks, 

final sedimentation tanks, filtration and disinfection. Where the second one 

is sludge treatment line including thickener, anaerobic digester, sludge 



25 

drying basin, sludge storing, liquor storage tank, gas holder and gas flare 

(Abu-Ghosh et al., 2014).  

Influent wastewater to West Nablus WWTP is mostly domestic wastewater 

with few slaughter houses wastewater and three halva factories.  

Average influent characteristics are: COD=990 mg/L, BOD=400 mg/L, 

TSS=410 mg/L, pH=7.8 and conductivity=1500 𝜇s/cm (Nablus 

Municapility, 2016). 

Samples were collected from the effluent of primary sedimentation tank; in 

order to get rid of unnecessary solids (See Figure 3.2). 

 

Figure 3.2 Wastewater sampling from primary effluent from Nablus West WWTP 

 



26 

3.2. Methodology 

This study was performed mainly by laboratory work, all laboratory work 

was done in Environmental Engineering Laboratory of the Civil Engineering 

Department at An-Najah National University, Nablus.  

Laboratory work was performed in two stages: the first stage consists of all 

experiments that have be done to investigate parameters that affect MFC 

performance, i.e. salt bridge diameter and electrode materials. While in the 

second stage, four different COD primaries effluent wastewater-MFCs, for 

each concentration three MFCs duplicates were constructed, all MFCs were 

operated and monitored for 30 days in addition to 15 days-startup period. 

The research methodology is presented in the following sections:  

3.2.1. Experimental Setup and Design of Experiments 

The main goal of this study is to investigate MFCs behavior under different 

parameters and trying to characterize the relation of the output power of 

MFCs with substrate COD. Double chambered-MFCs were used, with 

carbon brushes electrodes (purchased from pumps spare parts market), salt 

bridges for protons exchange, primary effluent wastewater as substrate and 

anaerobic sludge as source of anaerobic microorganisms; it worth to mention 

that sludge will cause substantial increase of the substrate COD. 

To obtain various range of data, four MFCs were fed with different COD-

substrate’s. To obtain more precise results, three duplicates of each 

concentration were used; so, twelve MFCs were constructed and operated at 



27 

total. Table 3.1 shows the details of the used substrates for each 

concentration. 

COD for the anaerobic sludge and the used wastewater were measured using 

titrimetric method according to “Standard Methods for the Examination of 

Water and Wastewater” (American Public Health Association, American 

Water Works Association, & Water Environment Federation, 2012); 

they were found to be 48,000 mg/L and 547 mg/L respectively as presented 

in Appendix A.  

Volume of substrate used for each MFC is 800 mL, COD for the mixed 

sludge-wastewater was selected to be within 300-1700 mg/L; volume of the 

sludge was calculated using equation 3. 

 

COD total =
(WW  VolumeX WW COD) + (Sludge Volume X Sludge COD)

𝑇𝑜𝑡𝑎𝑙 𝑣𝑜𝑙𝑢𝑚𝑒
                                       (3) 

 

Table 3.1 Details of substrates used in the MFCs 

Number WW 

Volume 

(mL) 

Distilled Water 

Volume 

(mL) 

Sludge 

Volume 

(mL) 

Expected 

Mixture COD 

(mg/L) 

1 500 300 0 342 

2 795 0 5 844 

3 785 0 15 1437 

4 780 0 20 1733 

3.2.1.1. Preparation of Chambers 

MFCs were constructed using glass jars for both anode and cathode 

chambers as shown in Figure 3.3. Volume of the used jars was 1 liter, 



28 

whereas the used volume was 800 mL; this is to prevent substrate and/ 

aerated water from dropping outside the jars during mixing/shaking. 

 

Figure 3.3 Schematic of DS-MFC used 

3.2.1.2. Electrodes Preparation 

The first experiment of the part was aimed to investigate different electrode 

materials effect on MFCs performance. Four types of electrodes (Zinc plate, 

Copper plate, Carbon brushes and pre-treated Carbon electrodes) were 

prepared and inserted into twelve different WW-MFCs, three duplicates for 

each one of the four electrodes, dimensions of all electrodes were 7 cm X 24 

cm. DS-MFC were used in this step, salt bridges of 16 mm diameter and 

filled with KCl salt solution with 1 M concentration used and dissolved 

oxygen in distilled water by fish aerators was used as cathodic solution. Area 

of anodes where equal in all MFCs and equal to 28 cm2. 